
1

2

4

3

10

11

12

13

17

14

16

18

19

20

5

15

7

8

6

9

MSA200 - Multistand

19



No. Description Qty. 

1 Main Body 1 
2 Head 1 
3 Front Quadrant Assembly 1 
4 Rear Quadrant Assembly 1 
5 Polyethylene Skid 1 
6 Body Clamp Assembly - Includes 8mm round knob 1 
7 Leg 1 
8 Stem 1 
9 Head Clamp Assembly - Includes 6mm round knob 1 
10 
11 

Saddle 1 

12 
Pan Head Bolt (M6 x 10mm)  4 

13 
Flange Nut (M6mm)  4 

14 
Hex Bolt (M6 x 80mm)  1 

15 
Round Knob & M6 Nut  1 

16 
Large Round Knob & special M6 Nut 1 

17 
Washer (M6)  2 

18 
Hex Bolt (M6 x 60mm)  1 

19 
Nyloc Nut (M6)  1 

20 
Large Washer (1/4” x 1 1/4”)  3 

Quadrant Washer (special)  1 

MSA200 - Multistand




